
REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
®

72030B 300 LBS. Floor Type Hydraulic Clutch Jack

13

14

15

16

17

18

20

19

21

22

23

24

25

26

27

34
28

29 30
31

32

4

5

6

12

1

2

3

7

8

9

10

33 35

36

11

7

10



REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
®

72030B 300 LBS. Floor Type Hydraulic Clutch Jack

INDEX
NO.

DESCRIPTION
PART

NUMBER
REQ'D

NO.
1 3/4-10 UNC Nut 1012 4
2 M12 x 1.75 Nylock Nut 1065 2
3 M12 x 1.75 Nut 1070 1
4 M12 x 1.75 x 25mm Bolt 11115 2
5 M12 x 1.75 x 50mm H.H. Bolt 11120 1
6 M8 x 1.25 x 35mm Lg. Allen Head Bolt 11243 1
7 Retaining Ring, 16mm Shaft 12206 4
8 Retaining Ring, 25mm Shaft 12207 2
9 Retaining Ring, 22mm Shaft 12208 6
10 Retaining Ring, 10mm Shaft 12209 6
11 .75 Internal Tooth Lock Washer 2123 4
12 Caster, 2.5" Wheel 230168 4
13 Guide Arm 230200 2
14 Frame Support Bar 230201 1
15 Arm Lift Hinge Pin 230203 1
16 Ram Arm Pin 230204 2
17 Ram Pin 230205 1
18 Ram Arm 230206 2
19 Handle Hinge Pin 230239 2
20 Lift Arm 230207 1
21 Pump Assembly 230208 1
22 Handle Grip 230209 1
23 Handle 230210 1
24 2" Dia. Spline Shaft 230211 1
25 Guide Arm Pin 230212 1
26 Release Pin 230213 1
27 Saddle Base 230214 1
28 Index Spring 230216 1
29 Saddle, Base 230218 1
30 Saddle, Upper 230219 1
31 Saddle Pin 230220 1
32 Index Pin 230221 1
33 M6 x 1 x 10mm Lg. Allen, Button Head 3198 1
34 Index Ball 230215 1
35 M6 x 1 x 20mm Lg. Allen, Button Head 3199 1
36 M8 x 1.25 x 25mm Lg. Allen, Button Head 3200 1


